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Provider support/capacity-building is
a cornerstone for improving
treatment access and health

outcomes
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Our guiding principle: M

“low-barrier” support -

Broad -
availability Flexibility

l l

Same-day Harm reduction

entry to care approach

Rapid-response, Practical Readily- “Options, not
tailored guidance Strategies, accessible, answers’
and support respect for and aqgility to assist
callers free! across varied
practices,
experiences,
and resource
landscapes

Jakubowski A, Fox A. Defining low-threshold buprenorphine

treatment. J Addict Med. Mar/April 2020; 14(2): 95-98.



So- who’s behind the Substance
Use Warmline?

A ET AIDS ;

Program

Health Center Program




Multi-disciplinary, multi-professional
consultant teams

Principal consultants include experienced primary care & specialty-boarded
physicians, specialty clinical pharmacists, advanced practice nurses




How to reach us, what to expect

Clinicians don’t need to

What we provide

« Sign-up in advance
» Clear their clinic schedules
* Memorize a patient’s history

* Download any apps or special
technology

« Limit inquiries to complex
scenarios, opioids, or patient-
specific questions: general
questions welcome!

PHI is never collected

Evidence-based, practical
guidance from professional
subject matter experts

Confidential, individualized
support

“Wrap-around” access to multi-
disciplinary subspecialists

Happy to receive follow-up calls;
can send post-consultation info
by email — resources, articles

Substance Use Warmline: (855) 300-3595 | M-F 9am-8pm EST




Common topics/areas of inquiry

Assessment,
treatment

Medications

Toxicology,
monitoring

Focus on
safety

Special
scenarios

* Opioid, alcohol,
stimulants, and
other use
disorders

* Acute
intoxication

» Withdrawal
management
and aftercare

* When and how
to initiate
pharmaco-
therapies

* Transitions,
dosing
strategies

* Indications,
contraindica-
tions

 When to order

* What it
means/how to
interpret

* How results
can inform
person-
centered care

* Harm reduction

» Overdose
prevention
strategies

» Safer opioid
prescribing

* Pregnancy

* Chronic liver/
kidney disease

» Co-occurring
pain

» Co-morbid
psychiatric
conditions

Caller diversity: >1/2 physicians, ~1/3 nurses (predominantly advanced
practice nurses), pharmacists, substance use navigators (i.e. Bridge
programs)




Considerations

Things we cannot do... ...here’s how we can support

. . Share
Provide direct .
. . provider/treatment
assistance with referrals e ——
: Provide information on
Oﬁercr;r;i(rjllggl-legal best practices & other
references

Speak with/advise 'j:‘g)'l'ﬁ’gfftoor ?::rae
patients directly roviders

Limited availability for Share local education
formal individual/group opportunities &
trainings resources




Wait... there’s more!

Quarterly SUD-focused webinars for HRSA BPHC

» Tues April 27: Management of Stimulant Use
Disorder (email David.Monticalvo@ucsf.edu to
register)

* Previous webinar recordings posted on our website*

« Management of Alcohol Use Disorder
* Buprenorphine for Adults with SUD and Co-occurring Pain
* HIV Pre-exposure Prophylaxis for PWUD

» Pharmacotherapy for Depression and Anxiety in Patients with
OouD

*ncec.ucsf.edu


mailto:David.Monticalvo@ucsf.edu
https://nccc.ucsf.edu/category/videos/

“So thankful for this
resource! Timely, helpful,
and clear guidance from

“This service is experienced experts — so
amazing and so very easy to access and great

helpful. | have used it response time!”
several times and
always come away
feeling informed and
ready to provide the
best care.”

“I view this group as a

lifeline when | have “The consultant saved my day. The care
questions — it’s a fabulous and concern | received was astounding,
resource for busy the consultant went above and beyond

providers!” to help me and my patient.”
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PrEPline, HCV Warmline,
and Substance Use
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3 cases from the Warmline

Acute pain management for person receiving buprenorphine
Management of alcohol withdrawal

Newer buprenorphine induction strategies



1. How to address acute pain for someone who

has been stable on buprenorphine for OUD?

53 year old woman has been taking buprenorphine (12/3mg
daily) for OUD, stable for 3 years — recently experiencing
severe acute pain from kidney stones, affecting ability to
ambulate - presenting to local Emergency Department.

CAL O\ Acute Pain Management i

Buprenarphine (Bup) Treal
BRI DGE Emergency Department | Critical C;

Non-opioid analgesia

ED provider calling:
- Can I prescribe an opioid? e

Additional opioids

* Should I discontinue buprenorphine?

mmmmmmmm

Increase SL Bup

Resources https://cha.com/opioid-safety/coloradomat/clinical-resources/



Consultant recommendations

Buprenorphine should not be stopped, since it is effectively treating OUD
Pain should be treated — un/undertreated pain may lead to return to use
Buprenorphine can be used as analgesic (“split dosing” for pain)

For acute pain, options include:
1. Non-opioid approaches to address kidney stones

2. Split dose to 4mg 3x/day (may not be sufficient to fully treat severe pain)
3. Consider temporary increase in buprenorphine (e.g., 4mg taken 4x/day)
4

. Short course of opioid agonists (< 7 days) with careful monitoring: be
prepared for possible questions from payer or pharmacy if co-prescription
flagged

Haber L, DeFries T, Martin M. Things we do for no reason: discontinuing buprenorphine when

treating acute pain. J Hosp Med. 2019 Oct 1; 14(10): 633-635.



2. How to safely provide alcohol withdrawal

management (AWM) in a primary care seftting ?

33 year old man with alcohol use disorder (AUD) experiencing mild-to-moderate
withdrawal symptoms after last drink yesterday

* Returned to drinking few weeks ago: 1-2 bottles wine/day (=5-10 standard
drinks)

* Began naltrexone last week; starting new job and highly motivated

No h/o complicated withdrawal, otherwise healthy; supportive home environment
* Recently filled Rx for chlordiazepoxide and gabapentin (other prescribers)

PCP calling:
* Do I need to prescribe further benzodiazepines?

« Doesn’t know patient well, only able to offer phone visits currently; concerned
about capacity to fully assess and monitor symptoms, medication response




Can the patient be safely monitored
in an ambulatory care setting or at
home?

Assessing safety of ambulatory
withdrawal management

Does the patient need inpatient
care?

» Does the patient have safe housing
and support?

» Can the patient maintain telephone-
based contact?

» Can the patient follow medication
instructions? Take orally?

» Does your clinic have the capacity to
provide remote monitoring and/or
accessibility for patients with alcohol
withdrawal syndrome?

Are they at risk of severe or
complicated withdrawal?

Does the patient have a history of
seizures or delirium tremens?
How severe are their symptoms?
Does the patient have acute illness,
medical co-morbidities or co-
occurring substance use likely to
complicate their withdrawal
treatment?

Age 65 or over?

Pregnant?

American Society of Addiction Medicine, 2020




Consultant recommendations

Patient has previous experience and support through episodes of alcohol
withdrawal: this is helpful when assessing appropriate level of care for
ambulatory AWM.

Share Alcohol Withdrawal Scale: ask patient/support person to track signs &
symptoms regularly and document scores - if symptoms worsen (e.g., CIWA-Ar
> 19), go to nearest ER.

Clarify what patient is taking of recently prescribed benzodiazepines, gabapentin
and naltrexone: gabapentin can be used for AWM, then tapered down (dosing
protocols available).

Benzodiazepines are an option for ambulatory AWM, but caller’s preference is
important: if withdrawal is worsening on benzodiazepines, patient is not safe at
home.

ASAM Clinical Practice Guideline on Alcohol Withdrawal Management.

J Addict Med 14(5): Sept/Oct 2020.



3. How fto transition to buprenorphine from

multiple full agonists (including high potency)?

47 year old man with OUD and chronic pain. PCP has been
prescribing fentanyl TD and hydromorphone 16mg daily for
pain. Patient also injecting heroin. Patient’s goal is to be on
buprenorphine; agreeable to frequent follow-up.

Specialist at MOUD/MAT program calling:

- What is best option for transitioning to buprenorphine: stop
full agonists completely, or cross taper?



Consultant recommendations

1) Discontinue fentanyl patch

- Continuous, prolonged use may lead to increased systemic
distribution/tissue storage: might increase risk of precipitated
withdrawal when buprenorphine is initiated

2) Discuss various buprenorphine initiation strategies with patient

*  Buprenorphine "micro-dosing" approach [lower dose, gradual start
over 1 week] might be particularly useful for this scenario

- Offer patient options and control for how to manage
heroin/hydromorphone (full agonist opioids) during buprenorphine
initiation: stop all at once, taper over a week, keep using same
amount until on full dose of buprenorphine




Consultant recommendations

3) Adjunct medications (e.g., clonidine, etc.) can be prescribed to
address potential withdrawal symptoms.

4) Anticipate split dosing of buprenorphine once stabilized to help
address chronic pain (expect total daily dose: ~16-32 mg/day
given over 2-4 times per day)

5) Clear communications between specialty medication for opioid
use disorder (MOUD) provider, PCP, and patient regarding
buprenorphine prescribing and overall plan for pain management



Varying approaches

Buprenorphine induction
with continuation of full agonist

Agonist bridge Transdermal bridge

Start TD or low dose SL
while continuing full agonist
at usual dose

Taper down, short
acting agonists

Ghosh SM, Klaire S, Tanguay R, et al. A review of novel methods to support the transition from
methadone and other full agonist opioids to buprenorphine/naloxone sublingual in both community
and acute care settings. Can J Addiction. Dec 2019.



Patient instructions for

“microdosing” induction
(sample)

Electronic copies of this sample patient
instruction sheet available from the
Substance Use Warmline

Patient Guidelines for Buprenorphine “Micro-Dosing” Induction

To reduce the risk of precipitated withdrawal when starting buprenorphine/naloxone,

we would like you to start at very low doses and increase slowly. Please follow the

schedule below and call us at

if there are any problems.

PREPARING YOUR DOSES:

On Days 1-5, we will use 2mg buprenorphine/naloxone films: 0.5mg | 2.3 |

On Days 6-7, we will use 8mg buprenorphine/naloxone films. You do

Days 1-2: Cut OME 2mg film into four equal pieces to achieve the lowest

dose needed (0.5mg or 1/4™ of a 2mg film).

Day 3: Cut ONE 2mg film into two equal pieces to achieve the lowest dose

needed (1mg or % of a 2mg film).

Days 4-5: Use full 2mg films. You do NOT need to further prepare the films.

NOT need to cut or further prepare these films.

DAILY DOSING INSTRUCTIONS:

2mg

On each day, take your 1¥ dose of | Day 1:

buprenarphine/naloxone about 10-

Take % of a 2mg film (0.5 mg) ONCE

Take % of a 2mg film (0.5 mg) TWICE daily

Take % of a 2mg film {1 mg) TWICE daily

Take one full 2Zmg film (2mg) TWICE daily

Take two full Zmg films (4mg) TWICE daily

Take one full 8mg film (8mg) TWICE daily

15 minutes BEFORE using any Day 2:
other opioid-based substances (i.e. 53
heroin, fentanyl, methadone, ay =
prescription pills, etc.) Day &:

Place the film under your tongue
and let it melt completely. Day 5:
| BT Day 6:
Day 7:

STOP using any non-buprenorphine
opioid-based substances. Continue taking
buprenorphine/naloxone 8mg films TWICE
or THREE TIMES daily (as advised by your
medical provider).

PLEASE RETURN TO CLINIC ON:




Questions?




NATIONAL CLINICIAN
‘@ CONSULT/—\TION CENTER
Please spread the word to your networks

Substance Use Warmline HIV/AIDS Warmline

(855) 300-3595 (800) 933-3413

Perinatal HIV Hotline PrEPline
(888) 448-8765 (855) HIV-PrEP
Hepatitis C Warmline PEPline

(844) HEP-INFO (888) 448-4911

Clinical questions can also be submitted securely: nccc.ucsf.edu




NATIONAL CLINICIAN
C CONSULTATlON CENTER
Translating s

Looking for more information, or
materials to distribute to clinicians?

 Contacts

— David.Monticalvo@ucsf.edu, Project Manager

— Carolyn.Chu@ucsf.edu, Chief Clinical Officer/PI-
628.206.2835



mailto:David.Monticalvo@ucsf.edu
mailto:Carolyn.Chu@ucsf.edu

NATIONAL CLINICIAN
C CONSULTATION CENTER

Translating science into care

Thank you!

To learn more, please visit www.nccc.ucsf.edu

This project is supported by the Health Resources and Services Administration (HRSA) of the U.S. Department of Health and Human
Services (HHS) under grant number U10HA30039-03-01 (AIDS Education and Training Centers National Clinician Consultation Center)
in partnership with the HRSA HIV/AIDS Bureau (HAB) and the Bureau of Primary Health Care (BPHC) awarded to the University of
California, San Francisco.
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